
RFQ-041-23-JJ   FEBRUARY 28, 2023

WATER TREATMENT PLANT  WATER TREATMENT PLANT  
AND WASTEWATER TREATMENT AND WASTEWATER TREATMENT 
PLANT PROJECTSPLANT PROJECTS

REQUEST FOR QUALIFICATIONSREQUEST FOR QUALIFICATIONS



Table of Contents  

TAB A.

2



3City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ

TAB A. Table of Contents

EVALUATION CRITERIA REFERENCE 

CATEGORY POINTS DESCRIPTION/CRITERIA LOCATION IN THE  PACKAGE 
AND COMMENTS

Firm Qualifications 
and Experience 25 Overall approach, similar project experience 

and project management

Organizational 
Profile and Project 
Team Qualifications

25
Professional experience and qualifications of 
[...]
operates various facilities that are monitored and controlled by 
PLC-based SCADA systems. In 2021 the City selected Stantec 
to conduct a comprehensive control system assessment 
taking into account the control system elements and control/
communication networks of the area facilities and reaching 
across to the business network to examine shared interests.

As part of the first phase of this assessment, Stantec was tasked 
with field investigation of the utility sewage collection system 
(including representative remote lift stations, pumping stations 
and gas monitoring stations) to support development of an area 
assessment report. Typical work performed by Stantec on the 
project includes:

•	 Visual inspection and configuration evaluation of existing 
RTUs, associated server network, and overall SCADA 
infrastructure

•	 Assessment of system physical and cyber accessibility
•	 Evaluation of applied wireless communication technologies
•	 Assessment of system reliability and resiliency to fault (as it 

concerns the City’s capacity to maintain operability of sewage 
collection and conveyance services)

•	 Review of overall approach to system controls and system 
response to communication-loss or power-loss

•	 Review of historical data management and revision control 
practices along with subsequent report generation

•	 Evaluation of emergency preparedness (flood detection and 
mitigation, imminent hazardous weather preparation)

•	 Interview of City personnel to support the above endeavors 
including Operations, Maintenance, SCADA, and IT 
representatives

Service Area #2. Water Supply & Treatment Plant

PROJECT RELEVANCE 

•	 Water Supply & Treatment Plant 

•	 Reliability & Resiliency

•	 Condition Assessments

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 25



Fiveash Water Treatment Plant Evaluation and GAC Pilot Testing 
Fort Lauderdale, Florida 

OWNER City of Fort Lauderdale

CONTACT Omar Castello, PE, ENV SP
Chief Engineer
954-828-5064
ocastellon@fortlaudedale.gov

PROFESSIONAL  
FEES

$555,000

COMPLETION 
DATE

2020

PROJECT DETAILS

The City of Fort Lauderdale selected our team for the Granular 
Activated Carbon (GAC) Pilot and Plant Evaluation at the Fiveash 
WTP. The primary objectives of this effort was to perform an 
investigation into the use of GAC for water color control at the 
existing 50MGD Fiveash WTP, and evaluate options for the future 
of the overall Fiveash water treatment system. We performed the 
following services:
•	 Existing Facility Status Confirming Condition Assessment. 

A team of Stantec’s discipline engineers including 
hydrogeologist, civil, mechanical, process, structural, electrical 
and instrumentation and control engineers performed site 
visits to Prospect wellfield and Fiveash WTP to perform high 
level condition assessment to confirm the findings of the 
CUSMP 2017. 

•	 Alternate Facility Location Study. The feasibility of locating a 
treatment facility on property at the Prospect Wellfield locale 
was investigated as an alternative to constructing a new 
facility at the existing Fiveash WTP site. This investigation 
included an overview of existing zoning requirements and 
site conditions and identified three potential sites within the 
Prospect Wellfield property that could accommodate any of the 
three shortlisted alternatives.

•	 Water Supply Investigation. This evaluation consisted of a 
review and investigation into the current water supply sources, 
alternative water supply sources, water use allocations per the 
existing South Florida Water Management District (SFWMD) 
water use permit (WUP), and subsequent raw water needs 
based on identified treatment technologies. 

•	 C-51 Reservoir Water Supply versus Florida Aquifer Water 
Supply Comparison. Water supply needs associated with 
future potable water requirements beyond 2035 will likely need 
to be met from a source that is in addition to what is currently  
provided in the existing SFWMD WUP. The team compared 

the options of obtaining water from the C-51 Reservoir 
System versus water obtained from the Floridan Aquifer and 
determined that the C-51 water supply option was more cost 
effective.

•	 WTP Facility Siting. The team determined conceptual 
size requirements for each of the three shortlisted water 
treatment processes. These size requirements were overlaid 
on corresponding areas at the Fiveash and Prospect Wellfield 
sites to determine if adequate space was available for facility 
implementation. 

•	 Conceptual Capital, Operations/Maintenance Costs, and Net 
Present Worth Determinations. Conceptual costs to construct, 
and operate and maintain were estimated. A net present value 
comparison was conducted for the three treatment process 
alternatives.

The recommended alternative utilizes a technology of which the
City is familiar, along with an additional technology that results 
in a robust treatment system. These technologies are highly 
automated requiring less manual operation and best meet the 
City’s desire for color elimination and other specific project 
goals. Further, this recommended alternative is best suited to 
minimize the potential impacts of future uncertainties including 
future regulated contaminants and treatment system byproduct 
disposal.

Service Area #2. Water Supply & Treatment Plant

PROJECT RELEVANCE 

•	 Water Supply & Treatment Plant
•	 Value Engineering
•	 Condition Assessments
•	 Feasibility Study
•	 Permitting & Regulatory Compliance

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 26



OWNER City of West Palm Beach

CONTACT Poonam Kalkat
Utilities Director
561-822-2284
pkalkat@wpb.org

PROFESSIONAL  
FEES

$450,000 

COMPLETION 
DATE

2018 

General Engineering Services for Water Treatment Plant Improvements 
West Palm Beach, Florida 

PROJECT DETAILS

Stantec completed nearly 30 individual work authorizations 
(WA) under this master contract to plan, design, permit, and 
provide construction management services for these vital system 
improvements. Some of these authorizations are highlighted 
below:

Treatment Process Selection - Bench and Pilot Testing (WA-1 & 
WA-31): Bench testing was performed to provide a screening of 
potential treatment processes and on-site pilot testing was done 
to determine fouling characteristics of the membranes.

Dual Media Filter Rehabilitation (WA-27 and WA-30): Evaluated 
condition of dual media sand FAC filters. Inspected media 
surfaces for defects and conducted targeted evaluations of 
selected filters for coring. Media samples were collected for lab 
analysis including mass spectroscopy, x-ray diffraction and rapid 
small scale column test (RSSCT) to determine the remaining 
life of the GAS media. Based on these investigations, and 
air-scour operational issues, the City decided to move forward 
with rehabilitation of 32 filters. As part of this project, concrete 
structures, and underdrains were repaired and rebar was replaced 
prior to air-scour lateral welding and re-installation. A number 
of clay tile filter underdrains were also replaced with new HDPE 
underdrain block featuring integrated air-scour wash systems.

Powder Activated Carbon (PAC) Treatment System (WA-28): 
Stantec designed a Powdered Activated Carbon (PAC) contact 
basin rated for 50MGD and modified the existing feed system 
to dose up to 45 mg/L. Replacement of aging, below-grade 
influent flow meters with new magnetic flow meters which 
could be more easily maintained was performed. As part of this 
design, hydraulic evaluation revealed one of six raw water pumps 
would require replacement to avoid cavitation. This project also 
presented the opportunity to install isolating slide gates on the 
settled water flume bypass channel, allowing the City to use an 
existing bypass to their filters. Stantec provided detailed design, 

bidding and engineering services during construction.

Magnetic Ion-Exchange Resin Combined with Ultrafiltration 
(MIEX/UF) Preliminary Design: The process treatment plant 
enhancements with MIEX, UF, and GAC were designed through 
preliminary design. These documents were utilized for permit 
application to the Palm Beach County Department of Health to 
construct the project which was approved.

New Electrical Generator and Switchgear Building (WA-16 
& WA-23): Inspection of electrical assets identified serious 
deficiencies in electrical systems including single point of failure, 
switchgear at end of useful life, obsolete equipment, and under 
sized indoor generators. Stantec designed the new system with 
two independent 13.2 kV FPL feeders and two City owned 5MVa 
(Mega Volt Ampere) primary unit substation transformers to 
complement the double-ended 5kV main switchgear with split bus 
system to eliminate the single point failure scenario.  

New Chemical Feed Systems (WA 11, WA 13, & WA 15): Stantec 
designed and provided construction management of the new 
sodium hypochlorite, aqua ammonia, and fluoride chemical 
storage and feed facilities. The work included the demolition of 
existing chemical facilities, new bulk tanks, transfer pumps, day 
tank, and metering pumps; a temporary storage and dosing facility 
and civil, mechanical, electrical, and instrumentation and control 
work.

Treatment Process Selection - Bench and Pilot Testing (WA-1 & 
WA-31): Bench testing was performed to provide a screening of 
potential treatment processes and on-site pilot testing was done 
to determine fouling characteristics of the membranes.

UV System and Related Infrastructure (WA-33): Stantec 
conducted alternative evaluation involving Powdered 
Activated Carbon, UV, Actiflow and Actiflow+Carb to provide 
cryptosporidium, giardia, taste & odor removal. Following 

Service Area #2. Water Supply & Treatment Plant

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 27



this evaluation, Stantec piloted and designed a 50MGD UV 
disinfection process and related infrastructure improvements. 
Location of UV building next to historic pump station required 
careful architectural considerations. Construction sequencing 
required demolition of structures built between 1926 to 1947 
and arterial bypass of filtered water under demanding shut 
down time requirements. Provided pilot testing, detail design, 
permitting, bidding, and construction services.

Existing WTP Condition Assessment for Structural, Mechanical, 
Electrical, and Controls: Investigated plant structural, 
mechanical, electrical and instrumentation and control assets to 
evaluate the physical and operating conditions for improvements 
based on long term WTP needs.

Finished Water Mixing and Metering Header (WA-14): Stantec 
designed an above grade mixing and metering header pipe to 
enable the Water Treatment Plant to flow pace their disinfection 
chemicals. CM services included shop drawing review; review of 
the temporary bypass system; overseeing installation, testing, 
and disinfection of the bypass system 

PROJECT RELEVANCE 

•	 Water Supply & Treatment Plant 
•	 Condition Assessment
•	 Permitting & Regulatory Compliance
•	 Pilot Testing

General Engineering Services for Water Treatment Plant Improvements 
West Palm Beach, Florida (Continued)

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 28



Utility-Wide Systems Reliability and Vulnerability Assessment 
West Palm Beach, Florida 

OWNER City of West Palm Beach

CONTACT Darren Hollifield 
Assistant Director of Public Utilities/  
Poonam Kalkat, Utility Director
561-517-6035 / 561-822-2284
dhollifield@wpb.org / pkalkat@wpb.org

PROFESSIONAL  
FEES

$197,000

COMPLETION 
DATE

2019

PROJECT DETAILS

The City of West Palm Beach operates a 4MGD conventional 
lime softening surface WTP. The City selected Stantec to master 
plan, design, permit, and provide construction management (CM) 
services for the upgrade of its 47MGD surface WTP to meet 
regulatory requirements.

Stantec conducted water supply planning, condition 
assessment, and operational evaluation to develop project 
needs. Criticality analysis was also conducted for the assets. 
These tasks were prepared such that continuous input was 
received from the City. Organizational assessment and 
recommendations were also provided to the City. A Capital 
Improvement Plan was developed by Stantec with subsequent 
financial planning to implement these projects. 

Stantec engineers were engaged by the City of West Palm 
Beach to conduct a comprehensive system reliability and 
vulnerability assessment of the existing SCADA system and 
control network as currently implemented for the existing water 
treatment facilities, raw water collection systems, potable water 
distribution systems, wastewater collection systems, and storm 
water management systems. The assessment also reached 
across to the business network to examine shared interests such 
as: internet access, application data sharing, domain definition, 
user group  management, machine level trusts and gateway 
security. The work was split into two phases:

Phase 1: System Assessment
Following field investigation of each area, Stantec produced a 
summary assessment report detailing:

•	 Access Vulnerabilities
•	 Operational Reliability Concerns
•	 As-Found Network Diagrams
•	 Tabularized Risk Probabilities and Impact Ratings

•	 Initial Area-Level Recommendations Summary

Further to the discovery effort, Stantec chaired a series 
of workshops with the City's SCADA support teams, plant 
operations and management personnel, and the IT Department 
leads. Meeting outcomes were captured and incorporated into 
a Consolidated Utility Assessment Report. The report content 
included:

•	 Prioritized work summary tables with Class 4 design-build cost 
estimate per task 

•	 Tabularized representation of Utility-level security 
vulnerabilities and operational reliability concerns with risk 
probability and impact rating

•	 Proposed Utility Network Architecture Concept Diagram

Phase 2: Implementation
Phase I prioritized work tasks self-performed by City staff or 
incorporated into existing City construction contracts with 
periodic engineer consultation.

The field investigation scope included a review of all major 
facilities and representative review of common purpose remote 
sites with focus on system reliability and resiliency to fault 
specifically related to the City’s capacity to maintain operability 
of key services such as potable water treatment and distribution, 
wastewater collection and treatment and storm water 
management. With this emphasis, the investigation targeted:
•	 Visual inspection and configuration evaluation of the existing 

control networks and SCADA infrastructure
•	 Assessment of system accessibility – physical access, cyber 

access and social hacking vulnerabilities across the City’s 
primary networks including:

Service Area #2. Water Supply & Treatment Plant

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 29



- Control Network
- Access Control and CCTV Network
- Remote Access
- Business Network Gateways

•	 Assessment of control system and supporting networks 
reliability and resiliency to fault

•	 Review of overall approach to system controls and system 
response to power-loss

•	 Review of data management and revision control practices
•	 Surety of regulatory agency report generation
•	 Evaluation of emergency preparedness (chemical leak 

handling, hazardous weather warnings and plant physical or 
cyber security breach)

PROJECT RELEVANCE  

•	 Water Supply & Treatment Plant 
•	 Condition Assessment
•	 Permitting & Regulatory Compliance
•	 Pilot Testing

General Engineering Services for Water Treatment Plant Improvements 
West Palm Beach, Florida (Continued)

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 30
[...]
this contract, Sussette was responsibilities included monitoring budget, schedule, and 
contractual obligations for the project during construction. Stantec’s scope focused on providing 
engineering services during construction for upgrades to the ventilation, electrical equipment, 
and replacement in kind of the odor control system at the pump station. The Odor Control System 
matched the existing single stage wet chemical scrubber but with an increase in the treatment 
capacity. She facilitated QA/QC reviews of project efforts and internal meetings with the team to 
monitor project progress. She also collaborated with multi-stakeholders including 
subconsultants, contractor, and client.

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 39



EDUCATION
	y Bachelor of Science in Civil 

Engineering, Florida 
International University, Miami, 
Florida, 1985

	y Bachelors in Economics, 
Florida State University, 
Tallahassee, Florida, 2010

REGISTRATIONS
	y Professional Engineer #40073, 

State of Florida
	y Professional Engineer #11731, 

Commonwealth of Puerto 
	y Rico (Estado Libre Associado 

de Puerto Rico)
	y Envision Sustainability 

Professional (ENV SP)
	y LEED Accredited Professional, 

U.S. Green Building Council

Ramon has over 37 years of expertise in public and private infrastructure projects throughout 
Florida and the Caribbean. His engineering experience on these projects includes programming, 
planning, analysis, design, preparation of construction documents, construction administration 
and inspection and commissioning. His public works infrastructure project types include 
drainage, flood control, coastal construction, water and sewer systems, roads and bridges, public 
facilities, parks, project budgeting and grants acquisition.

RELEVANT EXPERIENCE

RAMON CASTELLA  
PE, ENV SP, LEED AP 

TITLE: Principal in Charge

Central District Wastewater Treatment Plant 1 Secondary Clarifiers and RAS Pump Stations, 
Miami, Florida - Project Manager for this consent decree project that involved complete 
rehabilitation of RAS pump stations including pumps, piping, fittings, valves, and appurtenances. 
The scope of work also included a complete electrical upgrade encompassing transformer 
upgrades, new electrical feeds, and new raised electrical controls buildings with all new electrical 
and instrumentation systems.

Watermain Replacement, Sanitary Sewer System, and WASD Pump Station Upgrades, WASD, Key 
Biscayne, Florida - Project Manager Ramon oversaw construction engineering, construction 
administration, and inspection services for the Village of Key Biscayne and WASD for this joint $18 
million effort. The goal of the project was to provide public sanitary sewer service for approximately 
700 single family homes on septic tanks. The project included 35,325 linear feet of eight-inch 
ductile iron water to replace undersized asbestos-cement facilities, 56,520 linear feet of eight-inch 
and 12-inch gravity sanitary sewers, 165 sanitary manholes and two new pump stations, and 
improvements to a third station. The ductile iron watermains installed ranged in size from eight-
inches to 16-inches in diameter. 

Central District Wastewater Treatment Plant Co-Generation Facility, Miami, Florida - 
As Project Manager, Ramon supervised this consent decree project that consisted of a new 
co-generation facility to use treated digester gasses to run engines for electricity production to 
satisfy plant power needs. The project included a biological scrubbing system to purify the digester 
gasses prior to use for engine combustion.

Pump Station Improvement Program (PSIP), Miami, Florida - As Principal in Charge, 
Ramon several pump stations as part of the PSIP. US-EPA issued a consent decree to Miami Dade 
County requiring more than 112 sewer pump stations be brought into compliance over a period of 
five years. The Stantec team was selected to provide the engineering services necessary for 
upgrading more than a dozen pump stations and bring them into compliance with US-EPA criteria. 
Ramon was responsible for developing and delivering project documents including engineering 
analysis and reports, project drawings, and specifications. Engineering services also included 
obtaining state and local permits. 

54” Watermain, NW 57th Avenue, WASD, Hialeah, Florida - Ramon, as Project Manager/Engineer 
of Record, oversaw construction of a new 54-inch ductile iron watermain on NW 57th Avenue from 
NW 138th Street to NW 142nd Street. The project incorporated an interconnect with the existing 
48-inch PCCP watermain which runs parallel to new line, and is being kept as a back-up facility. 
The interconnect included temporary line stops and a bypass at the existing 48-inch PCCP main, 
butterfly valves, and access manholes. NW 57th Avenue is a major six-lane divided FDOT urban 
arterial, which required extensive traffic planning maintenance for the new main installation. The 
project was executed under a joint project agreement with FDOT District 6. 

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 40



EDUCATION
	y Bachelor of Sciences in Civil 

Engineering, Tempe, Arizona, 
1995

REGISTRATIONS
	y Florida Profession Engineer 

#0048969
	y Louisiana Professional Engineer 

#39112 
	y Arizona Professional Engineer 

#37264
	y Virginia Professional Engineer 

#0402060947
	y Tennessee Professional 

Engineer #123306

TRACY ANDERSON  
PE 

TITLE: QA/QC Technical Advisor

Tracy is a senior project manager with nearly 30 years of experience in planning, engineering, 
management, and construction of multidisciplined municipal infrastructure projects. He has been 
directly involved in the engineering and construction of water and wastewater treatment facilities, 
pump and lift stations, and major transmission pipelines. His projects include a greenfield waste 
recycling facility (WRF) with treatment capacity of over 14MGD; a raw pump station with seven 
3,250-horsepower pumps and a capacity of 66,000 GPM; a 20-mile raw water transmission 
pipeline constructed using fiber reinforced plastic pipe with buried valve chambers housing as 
many as five, eight-foot-diameter valves; a complete community water system that included new 
groundwater supply wells, disinfection, 1.5-million gallons of finished water storage, 5,000 GPM 
high-lift booster pump station, and 10 miles of distribution pipelines; and 8,000 linear feet of 20- 
and 24-inch fusible PVC (FPVC) constructed utilizing horizontal directional drilling (HDD). Tracy 
has 15 years of conveyance experience in the Desert Southwest working with major water 
providers including City of Phoenix and Salt River Project and his water transmission pipeline and 
pumping station experience includes more than 200 miles of pipelines with diameters up to 
120-inches and pumping heads in excess of 750-psi TDH.

RELEVANT EXPERIENCE

Southwest Wastewater Reclamation Facility, North Port, Florida - Project Manager for 
preliminary design and permitting for the 2.0MGD Phase I of the Southwest Wastewater Water 
Reclamation Facility (SWWRF) for the City of North Port. The Phase I site design incorporates 
planning for future facility expansions to an ultimate treatment capacity of 6.0MGD, accounting 
for the planned future development within the West Villages area of the City and ensures 
compatibility of equipment and treatment processes is in accordance with the clients stipulated 
design criteria. 

Wastewater Treatment Plant Expansion, Phase I and Phase II, Maricopa, Arizona - Project 
Engineer/Resident Project Representative for the planning, pre-design, detailed engineering, and 
construction phase engineering services for a new wastewater treatment facility for the Ak-Chin 
Indian Community. Phase I of the project included design and construction of the original 65,000 
gpd facility. Phase II included design and construction for an upgrade to 270,000 gpd. The facility 
included reuse elements, an influent lift station, a mechanical treatment facility, chlorination, and 
discharge to evaporation/percolation ponds. For the upgrade, the design included a new 
collection system and pump station. We also replaced the existing stabilization ponds with a new 
biological/mechanical process consisting of influent pumps and screens, Biological Nutrient 
Removal (BNR), clarification, filtration, disinfection, and effluent pumping. Effluent disposal 
options included reuse and recharge. The landscape master plan uses effluent from the 
wastewater treatment facility.

Nogales International Wastewater Treatment Plant Design-Build Services, Nogales, Arizona - 
Project Engineer for the planning, pre-design, detailed engineering, and construction phase 
engineering for a new 14.7MGD upgrade of the Nogales International Wastewater Treatment Plant 
in Nogales, Arizona. A fast-track, Progressive Design-Build project that included 
decommissioning of the existing detritors and replacement with vortex grit tanks, 6-millimeter 
screens downstream of the existing 25-millimeter coarse screens, bio-filters for plant wide odor 
control, and three secondary process trains for nitrification and denitrification. The facility design 
was completed in a compressed six-month schedule with close coordination between designers 
and contractor in order to meet the City’s fixed “not to exceed” $53 million project budget.

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 41



Wastewater Treatment Facility Upgrade, Pinedale, Wyoming 
- Tracy, as Principal in Charge, provided quality control reviews 
and management activities for the planning, design and 
construction of improvements to the Town’s existing wastewater 
treatment facility. Improvements included upgrade and expansion 
of existing aerated lagoon treatment plant including new 
headworks facility, new anaerobic pretreatment cells, upgrade of 
aerated lagoons, and new UV disinfection system. Project is the 
first known municipal treatment application in Wyoming utilizing 
design concept of modified advanced integrated pond system 
(AIPS) of anaerobic pretreatment cells followed by aerobic cells. 
The new headworks facility included mechanical screen/
screenings press system, flow measurement, grit removal/
classifier system, chemical feed for adding alkalinity, and influent 
pumps. New electrical power and controls were provided 
including emergency diesel generator, site and building security, 
and SCADA system. 

47th Avenue Waterline Replacement, Miami-Dade Water and 
Sewer Department, Miami, Florida - Technical Director 
responsible for the detailed design and final construction 
documents for approximately 10,000 LF of 16” ductile iron 
watermain along SR 847/NW 47th Avenue from SR 860/NW 183rd 
Street to North of NW 207th Drive and a 500 LF horizontal 
directional drill (HDD) beneath the SFWMD Snake Creek Canal. 
The project includes installation of new fire hydrants according to 
Miami-Dade Fire Department requirements, new water services 
and reconnections of existing stub outs within the project limits. 
Services provided include; conducting site investigations, utility 
coordination, topographic surveys, geotechnical investigation, 
engineering design, develop construction documents, permitting 
and providing support services during procurement and 
construction.

Miami Springs 12-inch Waterline Replacement, Miami-Dade 
Water and Sewer Department, Miami, Florida - Technical Director 
responsible for the detailed design and final construction 
documents for approximately 5,600 LF of 12-inch ductile iron 
watermains in the area around the Miami Springs Circle including 
Curtiss Parkway, Royal Poinciana Boulevard, Canal Street and 
Westward Drive. The project includes installation of new  fire 
hydrants according to Miami-Dade Fire Department  requirements, 
new water services and reconnections of existing stub outs within 
the project limits. Services provided include; conducting site 
investigations, utility coordination, topographic surveys, 
geotechnical investigation, engineering design, develop 
construction documents, permitting and providing support 
services during procurement and construction.

Miami Springs 8-inch Waterline Replacement, Miami-Dade Water 
and Sewer Department, Miami, Florida - Technical Director 
responsible for the detailed design and final construction 
documents for approximately 3,500 LF of 8-inch ductile iron 
watermains in the Miami Springs area including: Linwood Drive, 
from Ludlam Drive to Hammond Drive; Payne Drive, from 
Hammond Drive to Lenape Drive; and Coolidge Drive, from NW 
36th Street to Oakwood Drive. The project includes installation of 
new fire hydrants according to Miami-Dade Fire Department 
requirements, new water services and reconnections of existing 
stub outs within the project limits. Services provided include; 
conducting site investigations, utility coordination, topographic 
surveys, geotechnical investigation, engineering design, develop 
construction documents, permitting and providing support 
services during procurement and construction. 

Alton Road (South) Waterline Replacement, Miami Beach, Miami, 
Florida - Technical Director responsible for the detailed design 
and final construction documents for approximately 12,000 LF of 
8” ductile iron (DI) watermain along SR 907/Alton Road, from 
south of 43rd Street to W 48th Street and from Lake View Drive to 
W 63rd Street and approximately 8,890 LF of 20” DI watermain 
along SR 907/Alton Road from Lake View Drive to W 63rd Street 
and along W 63rd Street Alton Road to La Gorce Drive. The project 
includes installation of new fire hydrants according to Miami 
Beach Fire Department requirements, new water services and 
reconnections of existing stub outs within the project limits. 
Services provided include; conducting site investigations, utility 
coordination, topographic surveys, geotechnical investigation, 
engineering design, develop construction documents, permitting 
and providing support services during procurement and 
construction.

Alton Road (North) Waterline Replacement, City of Miami Beach, 
Miami, Florida - Project Manager responsible for the detailed 
design and final construction documents for approximately 5,000 
LF of 8” ductile iron (DI) watermain along SR 907/Alton Road, 
from Michigan Avenue to North Bay Road/Chase Avenue and 
approximately 2,500 LF of 12” DI watermain along SR 907/Alton 
Road from North Bay Road/Chase Avenue to south of Ed Sullivan 
Drive/43rd street. The project includes installation of new fire 
hydrants according to Miami Beach Fire Department 
requirements, new water services and reconnections of existing 
stub outs within the project limits. Services provided include; 
conducting site investigations, utility coordination, topographic 
surveys, geotechnical investigation, engineering design, develop 
construction documents, permitting and providing support 
services during procurement and construction.

TRACY ANDERSON  PE

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 42



EDUCATION
	y Master of Science in 

Environmental Analysis & 
Decision Making, Houston, 
Texas, 2005

	y Bachelor of Science in Biology, 
Truman State University, 
Kirksville, Missouri, United 
States, 1999

ANDREA CRUMPACKER  

TITLE: Resiliency Technical Advisor

Andrea has 22 years of experience and  is passionate about connecting people and water, 
working to solve complex issues so that communities can use their public water resources. She 
is focused on stormwater and wet weather flow planning around the Gulf, particularly in Florida. 
Andrea’s professional background ranges from marine biology, researcher and project manager to 
business management and director of surface water programs. 

RELEVANT EXPERIENCE
Hallandale Beach Stormwater Master Plan, Hallandale Beach, Florida - As Technical Advisor, 
[...]
inch Polyvinyl chloride (PVC) Force main (FM) facility which 
currently serves Bradford Marine. The existing 4- inch FM ties 
into an existing lift station at Bradford Marine then continues to 
the west North of SR 84 WB, Ramp U- 15 and South of Canal 
Drive, and diverts to the North into New River Cove Apartments, 
where it terminates into an existing manhole. The firm is in 
charge of the design to relocate approximately 942 LF of the 
existing FM, the Technical Special Provisions, quantities, and 
permitting through FDOT (utility office) and FDEP.

Town of Davie Water and Sewer Improvement, Davie, Florida - 
Project Manager and Engineer of Record responsible for the 
construction documents for the installation of approximately 
2,650 LF of 8" HDPE watermain WM via pipe bursting, 4,500 LF 
of 6" DIP WM via open cut, 350 LF of 4" DIP WM via open cut, 18 
new fire hydrants, 650 LF of 8" PVC Sanitary Sewer, 100 LF of 6" 
PVC Laterals and 4 New Manholes, in the Brentwood and 
Brentwood west community, along SW 67th Avenue, and SW 
41st Street. Hydraulic modeling of the system was done to 
confirm WM sizes, velocities and fire flow requirements. The 
project is driven by the Town of Davie’s desire to replace existing 
asbestos concrete cement (AC) water WM piping and galvanized 
steel service lines in the project area, provide sufficient fire flow 
coverage and improve the level of service by providing a more 
robust distribution system. The project includes installation of 
new fire hydrants according to Town of Davie Fire Department 
requirements, new water services, re-connections of existing 
stub outs within the project limits, roadway milling and 
resurfacing and replacement of pavement markings. 

DAVE CLARKE  PE, CFM

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 58



EDUCATION
	y Master of Sciences in 

Environmental Engineering, 
Michigan Tech University, 
Houghton, Michigan, 1979

	y Bachelor of Sciences in Civil 
Engineering, Michigan Tech 
University, Houghton, 
Michigan, 1978

REGISTRATIONS
	y Michigan Professional 

Engineer #29290

PAUL DEKEYSER  
PE 

TITLE: Value Engineering Lead - Service Area 4

Paul has 43 years of experience in the water industry and has been involved in all aspects of 
project delivery throughout his career. He started as a treatment technologist specializing in 
dynamic modeling of advanced wastewater treatment systems and also participated in the 
design of a dozen treatment plants with roles ranging from staff engineer to project manager. 
Paul has also participated in several design-build projects as the engineering manager and was 
the deputy program manager for the $450 million program for the Allegheny County Sanitation 
Authority. In that role, his was responsible for the implementation of design improvements and 
direct technical interface with the client. Paul excels at leading internal team building functions 
to create multidisciplinary teams across companies in collaboration with clients and specializes 
in facilitation and conflict resolution. 

RELEVANT EXPERIENCE
Allegheny County Sanitary Authority (ALCOSAN) Plant Expansion, Pittsburgh, Pennsylvania - 
Paul served as deputy program manager for a $450 million expansion program for ALCOSAN. 
Paul also managed CH2M HILL’s project office at the ALCOSAN treatment plant site. The program 
included hydraulic and solids handling expansion and new odor-control facilities for the 757-MLD 
ALCOSAN wastewater treatment plant. The Engineering Program Management (EPM) project 
recommended $450 million of capital improvements built in three phases over a 12-year period. 
Predesign for the recommended facilities were prepared in 10 different packages and awarded to 
local design firms to maximize local involvement. Paul performed the process analyses and 
modeling for the recommended treatment alternatives, managed the conceptual and predesign 
phases, and managed a subsequent solids handling facility plan for ALCOSAN. 

Bangor Wastewater Treatment Plant Expansion and Upgrade, Bangor, Maine - Paul served as 
project manager for design and construction phase services for a wastewater treatment project 
that consists of an expansion and upgrade of the existing 8MGD primary treatment plant to a 
18MGD secondary treatment plant. The design was completed five months ahead of the schedule 
dictated by an EPA Consent Agreement and within budget. Tight site constraints were met using 
an innovative approach. An activated biofilter was placed on top of aeration basins to minimize 
land requirements. The treatment plant design incorporated operational flexibility.

Broad Run Water Reclamation Facility, Loudoun County, Virginia - As Project Manager, Paul led 
the engineering study that conceptualized a new 10MGD water reclamation facility to 
accommodate explosive growth in Loudoun County, Virginia. The treatment plant processes raw 
sewage into near drinking-water quality and is essentially a wastewater treatment plant in series 
with a water treatment plant. At completion, the facility was the largest membrane bioreactor 
plant in the country and has the most stringent discharge permit requirements in the nation 
including virus removal requirements and drinking water level standard for turbidity. During the 
design phase, there were still issues to be resolved including treatment plant discharge location 
and level of treatment required.  

Piscataway Water Resource Recovery Facility (WRRF) Bioenergy, Accokeek, Maryland - As 
Project Executive, Paul was the project executive for a bioenergy project that upgraded WSSC’s 
Piscataway solids handling system using the Cambi process. Stantec is providing design 
engineering and construction inspection services to PC Construction for this design-build project. 
Paul is also a member of the governing board for the DB Team. In this role, Paul participated in 
the design workshops as well as monthly review meetings with the client and the contractor. The 
design workshops created a solution that exceeded WSSC’s budget and adjustments needed to 
be made. Paul led a client/contractor/designer meeting that prioritized scope items for WSSC. 

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 59



EDUCATION
	y Bachelor of Science in 

Chemical Engineering, 
University of Puerto Rico, San 
Juan, Puerto Rico, 2000

REGISTRATIONS
	y Florida Professional Engineer 

#72421
	y Texas Professional Engineer 

#119656
	y Arizona Environmental 

Professional #65363  
	y Georgia Professional Engineer 

#041902
	y Alabama Professional 

Engineer #37778 
	y Maryland Professional 

Engineer #52668
	y Colorado Professional 

Engineer #56434 

Jeovanni is a supervising engineer with 22 years of experience focusing on wastewater and 
residuals treatment. His experience includes residuals master plans, design, condition 
assessments, construction and startup of wastewater and residuals facilities. 

RELEVANT EXPERIENCE

JEOVANNI AYALA-LUGO  
PE  

TITLE: Process Design Engineer

City of Sunrise Water Reclamation Facility Expansion Preliminary Engineering Report,  Sunrise, 
Florida - As Project Engineer for this project, Jeovanni produced the Preliminary Design Report 
for the Sunrise Water Reclamation Facility. This facility was used as a model of water 
reclamation, and as such, included advance treatment techniques not usually found of facilities 
of this size. This included, fine screening of the influent, MBR, RO and UV technologies. 
Responsible for establishing the design requirements for all aspects of the treatment process. 
Developed initial cost estimate for the expansion of the facility. 

Eastside WRF Headworks Improvements and Expansion, Venice, Florida - As Project Engineer for 
this project, Jeovanni conducted data acquisition and treatment process modeling (using 
BioWin™) for four operation scenarios at the Venice Eastside WRF. Provided recommendations on 
conceptual level design criteria for biological process and grit removal, process design 
improvements, and suggested project phasing and/or sequencing of the selected alternative. 
After approval from the City on the recommended process, Jeovanni worked as the process and 
mechanical design lead 

David L. Tippin Water Treatment Facility Filtration System Replacement, Tampa, Florida - 
Jeovanni supervised the replacement of 32 dual media filter. The work included the demolition of 
the existing underdrain system and replacement with new plastic underdrains. The new 
underdrain system was attached to the concrete structure with anchor bolts to prevent uplift 
during operation. In addition, the existing sand and carbon media were replaced to improve 
treatment capacity of the filtration systems.

West Palm Beach Water Treatment Plant Improvements, West Palm Beach, Florida - Jeovanni 
served as part of the project design team for the design, permit and construction management 
service for the upgrade of a 47MGD plant. The design included sodium hypochlorite and aqua 
ammonia above grade mixing, treatment process selection, IX preliminary design and permitting, 
mechanical, electrical and structural condition assessment, chemical feed systems and pump 
station modifications.

WASD CDWWTP & SDWWTP Thickening and Dewatering System Replacement, Miami, Florida - 
Jeovanni was the process mechanical lead for two teams assigned to develop design criteria 
documents for the new thickening and dewatering facilities of WASD’s SDWWTP (115MGD) and 
CDWWTP (143MGD). Jeovanni and his teams analyzed the biosolids production for the CDWWTP 
and SDWWTP. Evaluated between five thickening technologies and four dewatering technologies 
to recommend alternatives best suited for the department needs. 

River Oaks Secondary Settling Tank No.1 Rehabilitation Hillsborough County, Florida - As 
Design Engineer and Project Manager, Jeovanni was responsible for the design and construction 
phases of the replacement of aging mechanical equipment of the River Oaks Secondary Settling 
Tank No.1 with new components of more compatible materials. 

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 60



EDUCATION
	y Bachelor of Sciences in Civil 

Engineering, University of 
Cincinnati, 1996

REGISTRATIONS
	y Florida Professional Engineer 

#63619
	y Texas Professional Engineer 

#113657 
	y Pennsylvania Professional 

Engineer #078082
	y Ohio Professional Engineer 

#65472 
	y Massachusetts Professional 

Engineer #45525
	y Connecticut Professional 

Engineer #PEN.0030174
	y New York Professional 

Engineer #096916  
	y New Jersey Professional 

Engineer #24GE05320300
	y Virginia Professional Engineer 

#053224 

Craig has 27 years of experience in structural engineering. His emphasis has been in structural 
design and construction support for projects ranging from the rehabilitation and retrofit of 
existing facilities to the design of efficient and cost-effective new facilities. Craig has particular 
expertise with water and wastewater treatment plants and collection and distribution systems. 

RELEVANT EXPERIENCE

CRAIG KALTENBACH 
PE 

TITLE: Structural Engineer

Central District Wastewater Treatment Plant 1 and Plant 2 Headworks and Grit Structures, 
Miami, Florida - Craig, as Lead Structural Engineer, provided visual inspection, non-destructive 
testing, and destructive testing of the Headworks and Grit Structures for both Plant 1 and Plant 2 
at the Central District Wastewater Treatment Plant. Craig reviewed record drawings and prior 
inspections prior to performing a site visit to determine the existing conditions visually. 

Central District Wastewater Treatment Plant Rehabilitate, Replace and Upgrade Program, Miami, 
Florida - Craig provided structural engineering quality assurance throughout the project design 
phases and consultation on the feasibility of the structural design aspects. Work included the 
inspection and assessment of the existing processes and associated equipment to develop a 
prioritized schedule to upgrade the existing facilities, an energy audit, biological process and 
hydraulic modeling to control and optimize treatment during all flow and loading conditions, and 
an assessment of regulatory compliance. 

Southwest Water Reclamation Facility, Cape Coral, Florida - Craig was the Lead Structural 
Engineer for the expansion design and engineering services during construction of the $117.5 
million Southwest WRF. This design/CM at-Risk project involved the expansion of the wastewater 
plant from 6.6MGD to 13.6MGD. He designed structural modifications for existing headworks, 
inlet screening facility, new aeration basins, new clarifiers, chlorine contact basins, sodium 
hypochlorite and alum storage and feed buildings, effluent transfer and reclaimed water 
distribution pumps, and a reclaimed storage tank. 

Everest Water Reclamation Facility, Cape Coral, Florida - Craig was the Lead Structural Engineer 
for the design and engineering services during construction of the expansion of the $60 million 
Everest WRF. The structural design included two aeration basins, a clarifier, an administration 
building and generator building.

Van Dyke Aerator, Hillsborough County, Florida - Craig provided the structural engineering 
support during the design phase for two RAS/WAS pump stations and miscellaneous clarifier 
improvements. He also provided valuable structural engineering services during construction. 
Stantec was tasked with upgrading the liquid treatment process at the Van Dyke WWTF. The 
upgrade included replacing the aerators in two oxidation ditch systems and two clarifiers to 
replace existing older equipment. 

W-11 Southwest RO Emergency Switchgear, Cape Coral , Florida - Craig served as Lead 
Structural Engineer for the emergency switchgear building replacement design and engineering 
services during construction of the Southwest RO WTP. 

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 61



EDUCATION
	y Master of Science, Geology, 

University of Florida, 
Gainesville, Florida, 1996

	y Bachelor of Science, Geology, 
University of Florida, 
Gainesville, Florida, 1991

REGISTRATIONS
	y Professional Geologist #2052, 

State of Florida
	y Project Management 

Professional (PMP), Project 
Management Institute

	y State of Florida Certified 
Contractor #1509641

	y  State of Florida Water Well 
Contractor #11284

Neil has more than 30 years combined experience as a project manager, hydrogeologist, 
geologist, driller, geotechnical inspector, and environmental technician. His experience includes 
staff management, construction oversight, testing, and rehabilitation of production wells, 
Underground Injection Well (UIC) Class I Injection well systems and UIC Class V Aquifer Storage 
and Recovery (ASR) wells; characterization of Coastal Plain sediments; development of drilling 
and sampling plans; monitor well installation; interpretation of hydrogeologic, geophysical, and 
geochemical data; quality control of construction methods and materials; regulatory coordination; 
and report preparation. Neil has performed permitting, design, construction supervision, testing, 
and inspection of ASR and Class I injection wells throughout Florida. This incorporates mud 
rotary and reverse air drilling, well construction, casing installation and pressure testing, 
supervising cementing, monitoring coring operations, geologic and hydrologic sampling, 
lithologic descriptions, conducting packer tests, mechanical integrity testing, and geophysical 
logging. 

RELEVANT EXPERIENCE

NEIL JOHNSON
PG, PMP 

TITLE: Supply & Disposal Wells Professional

Water Treatment Plant 9 Wellfield Expansion / Production Well Construction and Rehabilitation, 
Palm Beach, Florida - Lead Hydrogeologist responsible for the construction of 9 new production 
wells and the rehabilitation of 15 existing wells at the Palm Beach County Water Utility 
Department’s Water Treatment Plant No. 9. He also was lead hydrogeologist for the design of 
nine new production wells and rehabilitation of nine existing wells for the Department’s system-
wide wellfield expansion, including well siting and development of technical specifications. He 
also oversaw well testing and the coordination of project subconsultants.

Dual Media Filter Rehabilitation (WA-27 & WA-30), West Palm Beach, Florida - Stantec assisted 
the City by evaluating the condition of dual media sand-GAC filters. Stantec inspected media 
surfaces for defects and conducted targeted evaluations of selected filters for coring 
investigations. Samples of media were collected for laboratory analysis including mass 
spectroscopy, x-ray diffraction, and a rapid small-scale column test (RSSCT) to determine 
expected remaining life of GAC media. Based on these investigations and air-scour operational 
issues, the City chose to move forward with rehabilitation of 32 filters. As part of this 
replacement, concrete structures and underdrains were inspected for spot repairs and rebar 
replacement prior to stainless steel air-scour lateral welding and re-installation. As part of these 
rehabilitation efforts, the City chose to replace a number of clay tile filter underdrains with new 
HDPE underdrain block featuring integrated air-scour wash systems. 

UV System and Related Infrastructure (WA-33) West Palm Beach, Florida - Following the 
treatment alternative evaluation, Stantec was tasked with piloting and designing a 50MGD UV 
disinfection process and related infrastructure improvements. UV, with the addition of a PAC 
chamber for taste and odor, was determined to provide a lower capital cost alternative producing 
similar log credits for virus, giardia, and cryptosporidium removal and enhanced taste and odor 
protection from potential algae outbreaks. Design for this UV treatment process involved two 
potential UV vendors, a new transfer pumping station, and a new sodium hypochlorite feed room. 
Location of the UV building next to a historic pump station required careful architectural 
considerations. Sequencing of construction required demolition of structures from 1926-1947, 
and arterial bypassing of filtered water under demanding shut-down timeline requirements. 
Stantec provided pilot testing, detailed design, bidding and engineering services during 
construction. Construction challenges included extensive unforeseen underground conditions, 

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 62



sheeting and excavating next to an active 3MG ground storage 
tank, dewatering, and large diameter overnight piping tie-ins.

High Services Pump Modifications (WA-33), West Palm Beach, 
Florida - The City of West Palm Beach utilizes seven high 
service pumps range in age from 30 to 50 years, with one pump 
being over 60 years old. These pumps were evaluated to identify 
opportunities to increase capacity and reduce power 
consumption, either through operational improvements or 
equipment modifications. Stantec conducted a condition 
assessment to document any physical deficiencies in the 
condition of the existing pumps. This evaluation indicated the 
potential to increase the capacity of three of the high service 
pumps with minor modifications to the existing impellers. As 
part of an addition to the UV system project, Stantec evaluated, 
designed and provided construction management services to 
replace the four oldest vertical suction lift pumps with new 
split-case horizontal centrifugal pumps and construct a new 
flooded-suction header to feed these pumps from the ground 
storage tanks. This new flooded suction header eliminated an 
energy-inefficient hydraulic brake assembly and allowed the City 
to take advantage of the full positive suction head in the ground 
storage tanks, saving the City up to $100,000 annually.

Powdered Activated Carbon (PAC) Treatment System (WA-28), 
[...]
addition to observing the on-going work, digital pictures were 
taken at almost every visit to record the project progress.

Reclaimed Water Distribution System, Key Biscayne, Florida - 
Construction Administrator for this civil site work including site 
clearing, earthwork and grading, paving, reclaimed watermains 
including services, valves and appurtenances, landscaping and 
roadway/right-of-way restoration. The reclaimed water 
distribution system was installed from the northern Village limits 
running south, primarily along Fernwood Road, to West Mashta 
Drive. The project included the installation of service lines and 
meter boxes for future use.

SEAN COMPEL  PE, ENV SP, LEED AP

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 69



EDUCATION
	y American Academy of Water 

Resources Engineers 
Diplomate, USA, 2017

	y Master of Sciences in Civil and 
Environmental Engineering, 
Norwich University, Northfield, 
Vermont, 2006

	y Bachelor of Sciences in Water 
Resources Engineering, 
University of Guelph, Guelph, 
Ontario, Canada, 2000

REGISTRATIONS
	y Ohio Professional Engineer 

#PE.69755

CARL C CHAN
PE 

TITLE: Modeling Engineer

Carl is a water resources engineer with over 23 years of industry experience focusing on 
wastewater and stormwater collection systems. In addition to serving as a Project Manager, 
Modeling Lead, Senior Technical Specialist, and Quality Reviewer in many sewer programs, Carl is 
also the firm’s Discipline Delivery Lead under the Network Modeling Group who is responsible for 
providing technical direction and project delivery. Carl is committed to the water industry through 
his leadership roles with WEF Collection System Committee Modeling Technical Practice Group 
and I/I Technical Practice Group. He specializes in using a variety of collection system modeling 
platforms to meet clients’ hydraulic modeling needs during the planning, design and 
implementation phases of their sewer programs. 

RELEVANT EXPERIENCE
ALCOSAN Regional Wetweather Plan Development, Allegheny County, Pennsylvania - As Senior 
Technical Specialist, Carl supported the development of the Wet Weather Plan by conducting 
long-term continuous simulation (1-year) for the entire ALCOSAN wastewater system (~ 20,000 
nodes). He evaluated various alternatives that can provide the optimal CSO and SSO controls. Mr. 
Chan also conducted tunnel hydraulic evaluation to support the development of the Regional 
Wet-Weather Plan. He determined the sizing of the regional tunnel needed to provide various 
levels of CSO and SSO control and developed potential tunnel operation strategies to optimize the 
proposed tunnel usage. He also conducted modeling support to evaluated the impact of green 
infrastructures in reducing wet-weather improvement needs.

Rothman Road Sanitary Sewer Discharge Control Evaluation, Fort Wayne, Indiana - Carl, as 
Project Manager, managed this multi-year project in which CDM Smith and Fort Wayne City 
Utilities worked together as a team to determine a cost-effective and technically reliable solution 
for fulfilling Consent Decree requirements to eliminate sanitary sewer discharges (SSD) in the 
Rothman Road area. He provided in-person and online modeling trainings to client’s engineers. 
Mr. Chan also conducted RDII analysis to evaluate the effective of sewer rehabilitation.

Combined Sewage Pump Station Design, Fort Wayne, Indiana - Carl was responsible for leading 
a team using XPSWMM model to support the hydraulic evaluation of a large wastewater pump 
station (770MGD) during its preliminary design phase. His responsibilities included estimating 
the future pumping needs to reduce CSO volume and flooding risks, supporting pump operation 
analysis, and confirming the configuration and pumps operation range during the final design 
phase. He conducted workshops with the City’s staff and designer team members and was 
responsible for writing the hydraulic assessment report.

SCADA & Modeling Integration for Little Miami Watershed System Optimization,
Cincinnati, Ohio - As Project Manager,  Carl developed an innovative approach that integrated 
both SCADA and collection system modeling to identify RTC opportunities to optimize the 
wastewater system performance and operations. He led a team of water resources and 
automation engineers that developed a visualization tool for evaluating system operations. He 
also conducted long term continuous simulation to identify the potential alternative operational 
opportunities that could reduce capital improvement needs. He also helped MSD conducted 
cost-benefit analysis to support implementation of the RTC. Carl developed advanced hydraulic 
models to simulate the process within the seven MSDGC wastewater treatment plants. The 
treatment plant hydraulic models were then connected to the 50,000-node SWM (i.e. collection 
system model) to support sewer improvement planning.

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 70



EDUCATION
	y Master of Urban and Regional 

Planning, University of New 
Orleans, New Orleans, 
Louisiana, 1995

	y Bachelor of Science, Geology, 
Nicholls State University, 
Thibodaux, Louisiana, 1987

CERTIFICATIONS
	y American Planning 

Association - American 
Institute of Certified Planners, 
Chicago, Illinois, 1997

	y Association of State 
Floodplain Managers - 
Certified Floodplain Manager, 
Orlando, Florida, USA, 2022

	y The Waterfront Alliance - 
Waterfront Edge Design 
Professional, Tallahassee, 
Florida, 2022

DIANE QUIGLEY 
AICP, CFM, WEDG Professional

TITLE: Funding & Grant Assistance

Diane has over 36 years of experience in areas of resiliency, environmental, transportation and 
land use planning. She is experienced in the processes of project development, environmental 
review, and corridor studies for multiple transportation modes including transit, rail, and 
Intelligent Transportation Systems. Throughout her career she has focused on an integrated 
approach to comprehensive, collaborative solutions to infrastructure, resilience, environmental 
and transportation systems development. She supplements her technical experience with 
legislative and policy development, strategic planning, program development and management, 
process improvement and performance management, interagency coordination, and public 
involvement. She also has experience in local government planning including the adoption of land 
development code language, Comprehensive Plan policy amendments, including working with 
large agency leadership and policymakers.

RELEVANT EXPERIENCE
Florida Statewide Flooding and Sea Level Rise and Resilience Plan, Florida - As Program 
Director for the Resilient Florida Program, Diane was responsible for the development of the first 
ever Statewide Flooding and Sea Level Rise and Resilience Plan for the state of Florida. This 
legislatively mandated plan outlines a framework for adapting and mitigating critical assets 
against the impacts flooding and sea level rise. The plan consists of a list of implementation 
projects, totaling $270M over three years that will enhance Florida’s efforts to protect 
infrastructure as well as inland waterways, coastlines, and shores, which are invaluable natural 
defenses against sea-level rise and flooding.

Development of a Standard Scope of Work for Local Vulnerability Assessments, Florida 
Department of Environmental Protection - Diane coordinated with staff in the preparation of a 
Standard Scope of Services for a Vulnerability Assessment in accordance with section 380.093 
Florida Statutes. The standard scope provides guidance to local governments, regional entities, 
and counties in drafting a scope of services for a VA. It provides minimum technical criteria for 
GIS based inundation models, draft language for scope elements and a content checklist for 
communities to follow to ensure compliance with state laws. She was responsible for final 
editing and document review.

Draft Rulemaking 62S-8, Florida Department of Environmental Protection, Florida - In her role of 
Program Director, Diane was responsible for the oversight of a rulemaking process for FDEP Rule 
62S-8 which detailed the project evaluation, scoring and ranking process for grants awarded as 
part of the Statewide Flooding and Sea Level Rise Resilience Plan. The rulemaking process 
involved collaboration with technical advisory groups, drafting rule language, conducting public 
workshops and collecting public comments on the Rule. The public comments were addressed 
and incorporated into the Rule, where appropriate.  

Gadsden County Land Development Code Amendments, Gadsden County Board of County 
Commissioners, Florida - As Director, Diane facilitated the changes to the land development code 
to clarify driveway spacing requirements, parking lot paving requirements as well as revisions to 
the chapter relating to location, placement, and approval process for cell phone towers. She 
presented the proposed amendments to the Planning Commission and County Commission for 
approval and adoption.

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 71



EDUCATION
	y Master of Science - 

Environmental Engineering in 
Civil Engineering, University of 
Illinois at Urbana-Champaign, 
Urbana, Illinois, 1996

	y Bachelor of Science in 
Engineering Analysis, Clemson 
University, Clemson, South 
Carolina, United States, 1994

REGISTRATIONS
	y Florida Professional Engineer 

#95418
	y Georgia Professional Engineer 

#PE049717
	y Louisiana Professional 

Engineer #PE 004728

BILL MARRIOTT
PE 

TITLE: Lead Copper Rule

Bill has 26 years of engineering experience in the study and design of water and wastewater 
treatment systems, pumping stations and pipelines. He has conducted pilot scale studies of 
treatment process alternatives, has experience with alternative project delivery methods and has 
had involvement with membrane-related project work.

RELEVANT EXPERIENCE

South Mesquite Creek Regional WWTP Screenings Handling Improvements, Mesquite, Texas - 
Bill served as a project engineer assisting with the design of improvements to the headworks and 
grit removal facility located at the South Mesquite WWTP. His primary responsibilities on this 
project included coordinating the layout of one new screen assembly, two screenings sluice 
troughs and two washer/compactor units in the newly enclosed headworks structure with the 
work of other disciplines.

Advanced Water Treatment (AWT) Demonstration Project, West Palm Beach, Florida - Bill 
assisted in the operation of two alternative technologies that were tested for advanced treatment 
of secondary effluent coming from the City’s East Central Regional (ECR) Water Reclamation 
Facility. Those technologies were: 1) a combined microfiltration (MF)/reverse osmosis (RO) pilot 
system and 2) a UV disinfection pilot. Following treatment by these two pilots, secondary effluent 
flowed into a manmade wetlands area (which was the final treatment step to provide reclaimed 
water).

South Laredo Wastewater Treatment Plant (WWTP) 6MGD Expansion, Laredo, Texas - Bill served 
as a project engineer who oversaw the design of a new headworks structure, one new clarifier 
unit, a chlorine feed facility and a chlorine contact basin at the South Laredo WWTP. These 
improvements were implemented to double the plant’s rated capacity, in terms of Average Daily 
Flow (ADF), from 6MGD to 12MGD.

DCPCMUD Wash Water Tank Replacement, Dallas, Texas - Bill served as the served as the project 
engineer responsible for overseeing the design and construction of a new 370,000 gallon 
prestressed concrete wash water tank to replace an existing welded steel storage tank. He also 
performed the hydraulic analysis which verified that a 6-inch gravity fill line (HDPE below grade 
and stainless steel above grade) could be constructed from this tank to supply finished water to 
the Backpulse Tank, which is a component of the plant’s ultrafiltration membrane system.

Weslaco Water Treatment Plant Expansion, Weslaco, Texas - Bill served as a project engineer 
and was responsible for providing construction phase services related to the solids handling 
facilities at the Weslaco WTP. This required coordination with the Construction Manager at Risk 
delivery method used for the project’s construction phase. He also prepared the revised CT study 
which addressed capacity increases for the existing Plants 2, 3 and 4 treatment basins and the 
new Plant 5 treatment train.

BRA Surface Water and Treatment System (SWATS) Neutralization Facility Imp., Granbury, 
Texas - Bill served as the project manager responsible for overseeing miscellaneous 
improvements to the existing Neutralization Facility at BRA SWATS plant. The primary elements 
that were examined included addition of a citric acid feed system for all three neutralization tanks 
as well as an extension of the caustic feed system.

City of Hollywood  /  Water Treatment Plant and Wastewater Treatment Plant Projects  /  RFQ-041-23-JJ 72



Approach to Scope 
of Work

TAB E.

73



In the following section, you will find a discussion of 
Stantec’s approach to the City of Hollywood’s Department 
of Public Utilities water and wastewater treatment projects, 
the scope of work, and to specific issues that are important 
to providing these types of services. This discussion 
includes key issues of typical water and wastewater 
projects, and a detailed approach to dealing with these 
issues. 

This approach clearly demonstrates Stantec’s project 
understanding, knowledge of local conditions, and the 
specific concepts, strategies, and engineering principles 
that are needed to successfully complete these projects. 
This project approach will also demonstrate Stantec’s 
passion, expertise, and innovative solutions developed 
over decades of performing quality engineering services 
that will exceed your expectations for the potential water 
and wastewater projects listed below.

Stantec has reviewed the City of Hollywood’s Department of 
Public Utilities 5-year 2023 Capital Improvement Plan and 
we have identified key water and wastewater treatment 
projects that could become potential projects to be 
implemented under this solicitation:

	y Southern Regional Wastewater Treatment Plant 
(SRWWTP) Oxygenation Trains Rehabilitation, Upgrade 
& Replace Mixers – Aeration Train #3, 4 & 5

	y SRWWTP Clarifier Rehabilitation & Upgrades
	y SRWWTP South Electrical Service Center Rehabilitation
	y VFD for Injection Well Pumps 2&3
	y SRWWTP Effluent Pump Station Jockey Pump
	y SRWWTP & WTP Fire Alarm System Upgrades
	y WTP Membrane Softening Trains Replacement
	y East and West Elevated Tank Rehabilitations
	y Filter Media and Steel Filter Replacements
	y WTP Storage Tanks 3&4 Valves Replacement
	y WTP ABB Flow Meters Replacement

The Stantec Project Team is committed to designing quality 
for the above water and wastewater treatment projects, and 
providing expert trusted advice to the City.

Our Commitments

	y We will follow a successfully proven detailed project 
management plan, including strong communication 
guidelines and adherence to project schedule

	y We will provide suggestions and ideas for innovative 
solutions

	y We will adhere to a stringent quality assurance and 
quality control plan

	y We will provide consulting opinions and advice, as 
requested regarding specific projects, working as an 
extension of Department staff

Each commitment helps Stantec to deliver expert 
consulting advice, design and engineering services that 
meet and exceed our clients’ expectations. Additionally, we 
have developed and will apply innovative concepts and 
practices that are certain to exceed the City's expectations 
and contract obligations of our services and the objectives 
of these projects. Our specific approach to the potential 